CONTENTS
H %

1. FRAME & MISCELLANEOUS COVER COMPONENTS.......c.coiiiiiiiiiiiiiiiiiieiie e, 1
P& KB AT

2. MAIM SHAFT &NEEDLE BAR COMPONENTS.........occoiiiiiiiiiiiiiiiiioiceicee e, 3
TR

3. PRESSER LIFTER & WIPER COMPONENTS. .........oiiiiiiiiiiiiiiiiiaiic e 5
B KR H

4. SHUTTLE DRIVER SHAFT COMPONENTS........ccoiuiiiiiiiiiiiiiiiii e 7
TR

5+ THREAD TENSION COMPONENTS.........0iiiiiiiiiiiiiiiii ittt 9
R

6. THREAD TRIMMER MECHANISM COMPONENTS.........ccooiiiiiiiiiiiiiiiiiiiiie e 11

By

7. FEED MECHANISM COMPONENTS............ov..oovveosoeeeeoesoeeesoeee oo 13
SR

8. PRESSER MECHANISM COMPONENTS

HBIEBAE (UK-T1904B F0 JK-T1906B % i f4-1)

9. SENSOR COMPONENTS......oottiittee et 17
RATF R

10, THREAD STAND COMPONENTS ... ..ooiiitiieeee et 18
LAt

11. TABLE STAND COMPONENTS ... ..ottt 19
B RHZE 1

12, CONTROL BOX COMPONENTS......ooiiiiiit ettt 21
EEHIFEH A

13. OPERATION PANEL COMPONENTS........ooiiiiiiiiiit ittt 93
BRI

14, WIRING DIAGRAM . ......ooiiiiiii it UUTUUORRR 25
el EIE

15 ACCESSORIE PART COMPONENTS. ... ..oummiiiiiieeee e, 26
BB

20. EXCLUSIVE PARTS FOR JK-T1903BC1) ...oieieiieeee e, 8
JK-T1903B% FH &R 1

21. EXCLUSIVE PARTS FOR JK-T1903B(2) ... ..o 30
JK-T1903B+% FH #5442

22. ACCESSORIES PARTS FOR JK-T1903B SUBBCLASSES.......ceeei it 32
JK -T1903BHf

23. EXCLUSIVE PARTS FOR JK1904B AND 1906B: - cccececcceeecccccetetosssttssssscanncecanscccnsscannns 34
JK-T1904B F1 JK-T1906B %& f #1112 ‘

24.EXCLUSIVE PARTS FOR 1903BSK ... ooeoioeeeieeeeseeeeseeeeeseeeeeseeeeeseeeseseeeeesseeeseeeeeseeeeneeens 36
JK-T1903BSK % FH #4:



1. FRAME & MISCELLANEOUS COVER COMPONENTS

&% E5=A4




Fpe R AEME DESCRIPTION A H= [FE2km
1 40311022 MOTOR COVER )i 1 400-06475
2 403511013 SCREW RET 4 SM-5040855-SN
3 40301027 UPSIDE CVER Tize 1 400-06478
4 403511009 SCREW M6 L=12 TR MRAT 6 SM-4061255-SP
5 40312059 PROTECTION -PLATE LT AR 1 400-10404
6 403511010 SCREW e 3 SM-4050855—SP
7 301214 BED COVER LEFT JE 2 S B 1 400-06478
8 301215 BED COVER RIGHT JEJRE AT AR 1 400-06488
9 403511011 SCREW M4 L=6 S ARIRET 5 SM-6040650-TP
10 40301028 FACE_COVER TR 1 400-06481
11 30337001 FACE PLATE ik 1 229-02506
12 403S11012 SCREW e 2 SM-4041055-SP
13 40312062 CRANK-ROD-COVER PR 1 400-10405
14 403511013 SCREW 24T 4 SM-5040855-SN
D) 301217 Q CYLINDER ARM CAP HIKEAL 1 138-16855
16 40326035 LZ—J HOOK COVER PRESSER SPRING PIN PR S A 1 135-08700
17 40312138 HOOK COVER PRESSER SPRING A TR IR S8 [ 7 Al 1 135-08809
18 40127014 HOOK COVER PRESSER SPRING B FRIR B AR 1 135-08908
19 403511013 SCREW 8] 1 SM-5040855-SN
20 403511015 SCREW M4 =11 Eris A didl 3 SM=6041150-TP
21 40326001 HINGE STUD A 2 B2707-761-000
22 403511016 SCREW M6 L=6 ST I8 5 R ET 4 SM-8060612-TP
23 4031301400 BOBBIN THREAD TENSION ASM LRER IR AR 1 141-13468
24 1143100300 BOBBIN THREAD TENSION ROD ASM ugs| 1) 141-13450
25 11413003 THREAD TENSION DISK (2) _ B3126-012-000
26 11427006 CONNECTING ROD SPRING 3357 (1) D7133-555-B00
27 11411004 THREAD TENSION NUT Je LR Ig ) 1) 110-72402
28 114516001 NUT 11/64-40 [ 532 W2 (1) NS-6110310-SP
29 40112002 BALANCE COVER UiErakt 1 138-16608
30 403511017 SCREW M3 1=8 DiEak Al 2 SM=4030855-SN
31 40313003 THREAD GUIDE NO. 1 ot e 1 400-10414
32 403511009 SCREW M6 L=12 LA RS 1 SM-4061255-SP
33 40113004 THREAD GUIDE PLATE RUHR i A 1 B1111-232-000
34 403511009 SCREW M6 L=12 T2 1 SM-4061255-SP
35 40313004 L-SHAPED-THREAD-GUIDE-A ek 1 400-10571
36 403516004 NUT M4 JURZ T[N 1 NM-6040000-SN
37 40213010 ARM THERAD GUIDE A EEs o) 1 299-20508
38 403511011 SCREW M4 L=6 A LR ] 1 SM-6040650—TP
) @ TAKE-UP THERAD GUIDE B 7] 1 137-05108
40 403511019 SCREW M4 1=8 Jr eI E] 1 SM=6040860-TP
41 40313007 FRAME THERAD GUIDE (B) ik gk 1 B1129-210-000
42 403511019 SCREW M4 L=8 T AR BT 1 SM-6040860—TP
43 T T T TS CAUTTON LABEL (25) G RRE 1 CM-3002000-02
44 403511020 SCREW M3X6 1247 1 SM-4030601-SN
45 - SAFETY LAEBL-S bR 1 CM-3002001-B1
46 11419001 THREAD CUTTER CEYl 1 105-02300
47 T GROUND MARK Petbbr & 1 100-04109
48 40122006 RUBBER PLUG Tk £k o aih 7€ 2 TA-0750704-R0
49 40322019 RUBBER PLUG ik 2 TA-0850604-R0
50 40122016 RUBBER_PLUG MIES 8 TA-1050504-R0
51 40122017 RUBBER PLUG D=12.4 L=4 TR 28 1 TA-1250406-R0
52 —————
53 40122007 RUBBER PLUG I 1 TA-1470704-R0
54 40322021 PLUG e 2 TA-1550902-R0
55 40122015 RUBBER_PLUG MBS 3 TA-2100904-R0
56 4033100800 BOBBIN WINDER UNIT SRk A Al 1 262-60000
57 40329005 RETAINING RING R (1> RC-0560711-KP
58 40329006 E-RING 4 33 (1) RE-0400000-K0
59 40308012 BTW BEARING SPACER 14 (1) 262-60802
60 40327021 BOBBIN SPRING PSR 3 (1) 262-61602
61 40327022 BTW SPRING W (1) 262-61701
62 40301026 BTW BASE i @D 262-60109
63 40312125 BTW CAM PLATE IR (1) 262-60208
64 40302012 BTW SHAFT K @D 262-60901
65 40302013 BTW_LEVER SHAFT i (1) 262-61008
66 40312126 BTW LEVER LREM T (1) 262-61107
67 403511052 SCREW 2] (1) SM-5040655-SN
68 40328038 WASHER 4. 5X10X0. 8 Y (1) WP-0450826-SC
69 40302014 BTW BASE SHAFT ZRER SEATHN (1) 262-60307
70 40324015 BTW_BEARING Bk (2)  262-61305
71 40304013 BTW SHAFT BASE LR AR (1) 262-60406
72 40311021 BTW SPACER R (1) 262-61206
73 40310008 BTW CAM LEVER )Rk (1) 262-60505
74 403514022 SCREW M5 L=5 WRET (1) SM-8050502-TP
75 40303026 BTW_WHEEL SR SR (1D 262-60604
76 403514023 SCREW M4X8 LRI R R (2)  SM-8040802-TP
D) BIW TORSION SPRING (1) 262-60703
78 40322030 BTW WHEEL RUBBER (1) 262-61503
79 401530016 SCREW 5 @ ———
80 40122016 RUBBER_PLUG G e 5 TA-1050504-R0
81 40322014 NEEDLE BAR UPPRER BUSH CAP ERGRLES 1 229-01409
83 40330025 LED LED4] 1 —
84 40311030 BED FITTING BASE biE 1 ————


jack
附注
40313006 change to new number 41712078

jack
附注
301217 change to 302534

jack
附注
40322030 change to 805869

jack
矩形

jack
椭圆形

jack
椭圆形

jack
矩形

jack
椭圆形

jack
矩形


2.MAIM SHAFT & NEEDLE BAR COMPONENTS

EHEtAT AR




R FEfR S FIE S DESCRIPTION EA7 RS [F] 4B
1 40302007 MATNSHAFT = 1 400-10572
2 BEARINGBUSH-A-ASM piveaikE 2 400-10415
3 40303012 BEARINGBUSH-A Hipes (2) 400-10416
1 403514005 SCREWM6L=8 KA IRE] 4 SM-8060812-TP
5 B10002 BEARING BA RS D 1 SB-1200018-00
6 B10002 BEARING AR ) 1 SB-1200018-00
7 40324004 BEARING 7k 1 SB-1200017-00
8 BEARINGBUSH-B-BSM iy ikie 1 400-10418
9 40303013 BEARINGBUSH-B Hi7As (1) 400-10419
10 403514005 SCREWM6L=8 SR ESURET (2) SM-8060812-TP
11 40325014 CRANK-ROD-ALL-ASM TR 1 400-31136
11—01 40323007 LINOLEUM FiEES 2
11—02 40328027 CONNECTTHEBEARTNGRETATNER VPR 2
11—03 42305001 CONNECTINGROD AT 1
11—04 40324014 NEEDLEROLLERBEARING REL 1 -
11—05 40326026 PENDULUMGEARSHAFT V% 1 -
11—06 40310007 ECCENTRIC e 2 - —
12 40312064 CRANK-ROD-SUUPORT-PLATE JERT IR 1 400-10421
13 403817001 SCREWM3L=6 JEATRIHORET (3) SM-1030601-SP
14 40322023 PLUGD=6. 71=7 FEL RIS (@) TA-0670604-R0
15 40322024 OILSEAL T ZE (2) 101-08009
16 40325017 OSCILATOR EEa7 1 400-06561
VASHER #; (o) 100-26818
18 403514006 SCREW R IRE] (2 SM-8480652-TP
19 H05008 E-SHPEADSNAPRING (8mm) R [€)) RE-0800000-K0
20 403811021 SCREWM6L=4. 5 TR FIRET (6] SM-6060550-TP
21 4033800200 THREADTAKEUPCOMPL PREEFF A1 1 400-06529
2 e THREADTAKEUPLEVERASM Heek 41 1 400-06530
23 40324005 BEARING Ak (2) SB-1200018-00
24 40324004 BEARING A& @) SB-1040016-00
25 40338003 THREADTAKEUPLEVER PRERAT 1) 400-06531
26 40313008 THREADPASSBUSH T AT (1) B1908-505-000
27 —_ NEEDLEBARCRANKRODASM FEAFEERF LT (1) 400-06531
28 40303014 NEEDLEBARCRANKRODMETAL R (1) 228-91204
29 40305011 NEEDLEBARCRANKROD FE AT [6D) 400-06537
30 40324007 BEARING JUR R (1) SB-1080023-00
31 403530011 LEFTSCREW BRET (1) B1903-552
32 40305012 THREADTAKEUPCRANK BEFERT (1) 400-06532
33 40304008 NEEDLERODCRANK Rk i 1 400-06537
34 40322025 BEARINGSUPPORT iRl a 2 228-91204
35 40324008 BEARING BN R 2 SB-3070002-0A
36 E BEARING RET R 2 SB-3070002-0B
37 BEARING TN 2 2SB-3070002-0C
38 BEARING E & 2 2SB-3070002-0D
39 — THRUST-COLLAR-ASM EElCEikas 1 400-10434
40 40308007 THRUST-COLLAR el 1 400-10435
41 403514007 THRUST-COLLAR-SCREW 4R AT 2 400-10436
2 @ BTW-DRTVING-WHEEL-ASM SREREC UL 1 400-10533
43 40335002 BTW-DRIVING-WHEEL Ledhe (6] 400-10534
44 403814008 BTW-DRIVING-WHEELSCREW SRERECIRET 2 400-10533
45 40310005 COUNTERWETGHT EEHE A 1 400-10423
46 403513007 COUNTERWETGHTSCREW ERISE A L] 1 400-06517
47 403513008 BOLTMSL=13 A 5 AT 1 SM-6081252-TP
48 403514006 SCREWM6 X 0. 751.=6 PRk it IRET 1 SM-8480652-TP
49 403511022 SCREW T 1 SM-6061200-SP
50 40328018 WASHER11. 6X8. 2X0. 6 W 1 WP-0820516-SP
51 40326034 THREAD-TAKE-UP-CRANK-SHAFT PRREFT R 1 400-11902
52 R CRANK-BALANCER-ASM TAT AL 1 400-10437
53 40312066 CRANK-BALANCER-FIX-PLATE [ 5 B (1) 400-10439
54 403511023 CRANK-BALANCER-FIX-PLATE-SCREW AT B IET 2 400-10440
55 40312067 ACSERVOMOTOR AT B 1 400-10438
56 403812065 BOLT HHL 23R ET 4 SL-6052592-TN
57—01 40301023 COUPLING1 gy Pt 1
57—02 40301024 COUPLING2 e 1 - -
57—03 40322028 DAMPINGRUBBER IR 1 - -
58 403S14005 SCREWM6L=8 P RET 4 SM-8060812-TP
59 40311003 PULLEY T4 1 B1212-210-D00
60 40337005 REVOLVINGDIRECT TONLABEL Frid 1 B1144-210-000
61 40326004 HANDPULLEYSHAFT ER il 1 265-00306
62 P03002 SPRINGPIN4 X 14 i 1 PS-0400142-KH
63 403511003 SET-SCREW [0 1 A1230-500-00A
64 40327004 SPRING i 1 GAF-0100700
65 40325010 GEARA LA B i 1 400-06515
66 403814010 SCREWMAL=3 TH Vi FEIRET 2 SM-8040310-SS
67 40325011 GEARB T A 1 400-06516
68 403514010 SCREWMAL=3 THRAIA FEIRET 2 SM-8040310-SS
69 40302015 @ NEEDLEBAR AT 1 400-10573
NEEDLEBARCLAMP AT 1 B1411-552-000
71 401511014 SCREW9/64-40L=6 FEAF AT IR 1 SS-6090670-TP
72 41709001 SLIDEBLOCK biseoN 1 B1414-555-000
73 40303015 NEEDLERODMETAL EHAF LA 1 400-10441
74 40303016 NEEDLERODLOWERMETAL HAFFE 1 400-10442
75 40313009 THREADGUTDE Fidek 1 400-10574
% NEEDLEBARTHREADGUTDE kg 1 D1405-1.7A-M00
7701 40317011 NEEDLEDP X 5#11 HLEFDP X 5511 1 MDP-500B2100
78 02 40117001 NEEDLEDP X 516 BLEFDP X 5516 1 MDP-500B1101
79 03 40319006 NEEDLEDP X 5#19 HLEFDP X 5519 1 MDP-500B1400
80 201511005 SCREWML1/8 X 44L.=5. 5 SCEFRET 1 R
81 403513015 SCREWMAL=16 T IIRET 2 SM-8480652-TP
82 403814005 ——— SCREWM6L=8 fi O R ET 2 SM-8060812-TP
| 40333004 | Q ACSERVOMOTOR b AL 1 400-28015
84 403514005 SCREWM6L=8 AT 2 SM-6061250-TP
85 41709002 STIDEBLOCK W S —
86 40311302 FAN KU 1
87 403513011 SCREWM6L=8 184 3
NOTE (JEF¢) : 0L, -=-++-FOR 1900BM/BF 1900BM/BF
02 1900BS% i
03, - 1900BIH % /1



jack
附注
40104002 change to 40304015

jack
椭圆形

jack
矩形

jack
插入号

jack
椭圆形

jack
矩形

jack
附注
40312065 change to 41728001

jack
椭圆形

jack
矩形

jack
附注
40330004 change to 810749


3. PRESSER LIFTER & WIPER COMPONENTS
B R R AR L AR




e AR A DESCRIPTION LA Hiw FI2Rgne
1 40333013 PRESSER LIFTING MOTOR BZE L 1 —
2 403511026 SCREW M5 L=16 i 2% B LIRET 4 ———
3 40324009 BTW BEARING 7% 6000ZZNR 1 SB-1100024-00
4 403513011 SCREW M4 L=8 24T 1 SM-6040802-TP
5 40303017 NEEDLE CAM ROLLER A beatal 1 235-17501
6 403520009 CAM ROLLER SHAFT A IRET 1 400-40256
7 403516005 NUT M4X0. 7 B2 R} 2 NM-6040001-SP
8 40312068 LIFTER LINK A ASM. TREE HhAw 1 400-06661
9 40326016 CONNECTING SHAFT P2k kit 1 400-06716
10 403514005 SCREW M6 1=8 R AR ET 1 SM-8060812-TP
11 40312069 HOOK COVER PUSH SPRING EDA 2 1 —
12 403511027 HOOK COVER PUSH SPRING SCREW %zﬁmﬁ; 1 SM-4040855-SP
13 40127019 SPRING 1 135-15606
14 4031211800  SENSOR SLIT ASM Wﬂéw&%ﬁ# R ——
15 403514012 SCREW M5 1=4 BZETM5 X 4 2 SM-8040412-TP
16 40312071 SENSOR INSTALLING BASE AL KB 2 B MR 1 400-10443
17 403513011 CREW M6 1=18 24T 1 SM-6040802-TP
@mo SENSOR ke 1 HD-0005700-0A
19 403511044 INGE SCREW D=7 H=4 AL S WRET A 1 —
20 42312011 LIFTER LINK B PR 1 400-06665
21 403520010 HINGE SCREW D=8 H=3.2 TREAT AT BRET 1 SD-0800327-TP
22 403516006 NUT M5 12 £E 1 NM-6050001-SP
23 403520011 SCREW M6 L=18 WRET 1 SD-0700406-TP
24 40305013 CONNECTING ARM R LS AN 1 400-06671
25 S05030 SCREW M6 =18 M6 X 18 N AIIEET GB/T70. 1-2008 1 SM-6061802-TP
26 40326017 CONNECTING SHAFT AR A 1 265-00405
27 400330 LOWERING ARM 6 He T A% 1 ———
28 $05030 SCREW M6 L=18 M6 X 18I /N FHIZAT GB/T70. 1-2008 1 SM-6061802-TP
29 403520012 HINGE SCREW D=7.94 H=6 16 1K AR AT 1 SD-0790606-TP
30 403516007 NUT M6 A6 I AP 2 R 1 NM-6060001-CP
31 42312008 LOWERING FOOT A6 I AL EhAT 1 240549-920
32 40312008 CONNECTING LINK AT 1 141-04400
33 403520013 HINGE SCREW D=10 H=4 6 R /N EAT 24T 1 SD-1000406-TP
34 40312151 WIPER CONNECTING LINK ERESRIRER R 1 -
35 403520014 WIPER —STOPPER B2AET 1 SD-0600206-TP
36 40127011 SPRING i 1 135-09708
37 4031215200  WIPER CONNECTING-ARM-ASM AL PR 1 1 251345
38 40108011 THRUST COLLAR ASM k4. 7 2 RC-0470611-KP
39 40326039 WIPER CONNECTING-LINK-SHAFT Hék AR 1 —
40 403513021 WIPER —STOPPER AT ]
41 40312154 WIPER CONNECTING-PLATE L&A 1 —
42 4031207700  WIPER C ASM FALATH 1 400-17202
43 403516008 NUT M6 2Rt 1 NM-6060003-SC
44 40108004 THRUST COLLAR ASM EJR44 4 1 RC-0470611-KP
45 403520016 HINGE SCREW D=6.35 H=2.1 W2AET 1 SD-0640216-TP
46 40312078 WIPER BASE PLATE AL ] 5 28 1
47 403511027 HINGE SCREW D=6.35 H=2.1 hr AR IRAET 1 SM-4040855-SP
48 40328019 WASHER o 1 WP-0450801-SP
49 40328019 WASHER ;o 1 WP-0450802-SP
50 40328042 WASHER Erigan 1 240101
51 40328018 WASHER R 1 WP-0820516-SP
52 40129001 RETAINING RING 4.7 i 1 RE-0600000-KQ
53 403513013 SCREW M5 L=6 BRAT 1


jack
椭圆形

jack
矩形

jack
附注
40330005 change to 40330049


4. SHUTTLE DRIVER SHAFT COMPONENTS

THEER




5 AR ANEMEE DESCRIPTION A i [F2Rgn s

1 40311015 CABLE CLIP A 3 1 HX-0015000-0D

2 40312079 0IL-PIPE-HOLDER THAE AR 1 400-12127

3 403513013 SCREW M4 L=6 A R R T 3 SM-6040602-TP

4 40312080 TUBE-CLAMP A e 1 400-13721

5 403511028 SCREW M4 1=8 WEET 1 S1.-4040891-SC

6 0000 ——————— THRUST-COLLAR-ASM. 5 P 24 A2k 1 400-10464

7 40308003 THRUST-COLLAR 4 (1) 400-10467

8 403514013 THRUST-COLLAR-SCREW W2AT (2)  400-10469

9 ________

10 4030302000 LOWER-SHAFT-GEAR—ASM. WA A 1 400-16077
10-01 42303001 LOWER-SHAFT-GEAR R E T ———
10-02 403516011 NUT M12X1 R 1
10-03 40328024 WASHER 1 1 ————
10-04 11424001 BEARING Hihk 2
10-05 40325015 GEAR Tl ]

11 42302007 OSCILLATOR SHAFT Lol [

12 403511016 SCREW M6 L=6 24T 2 SM-8060612-TP

13 40302009 LOWER SHAFT 4l 1 400-10575

14 40111005 CABLE BAND o 2 EA-9500B01-00

15 40322026 OIL WICK PRESSER 1 1 400-06578

16 403514014 SCREW S Y s B2 g T 1 SM-8060610-TP

17 403514005 SCREW M6 L=8 W2ET 2 SM-8060812-TP

18 4031800700 SHUTTLE ASM. e R 2R 1 400-06573

19 40318010 SHUTTLE IR (1) 400-06574

20 00 e SHUTTLE OI1 FELT A PETES (2)  B1820-210-D00

T — SHUTTLE OIL FELT A ¥R 5 (1) B1821-210-D00

22 40327007 INNER HOOK PRESSER SPRING s (2)  B1822-215-P00

23 40129001 E-RING 3 o (2)  RE-0300000-K0O

24 40326008 INNER HOOK PRESSER SPRING WA 7 AT (2)  265-01858

25 40312021 ONCE THROUGH OTI. FELT PRESSER MUELVAY) 4 (1) 141-04004

26 403511029 SCREW M2 L=3.5 [72A) (2)  SM-6020460-TP

27 40323002 SHUTTLE ONCE THROUGH OIL FELT e R s (1) 141-03907

28 40312120 SHUTTLE LUBRICATING PLATE R A i AR (1) 400-06577

29 403511046 SCREW 24T (2)  SM-4030455-SP

30 41723026 OI1, WICK 4 (2.6) CQ-2000000-00

31 41723026 0IL WICK g (1.4) €Q-2000000-00

32 12921002 TUBE HAE (1) 236-30007

33— TUBE A (0.6) 236-30007

34 40322029 SHUTTLE PACKING TR SE (2)  135-29607

35 40326019 SHUTTLE —PACE-ADJUSTING i A e 1 A 1 400-10471

36 403511011 SCREW M4 L=6 R I JAs % i R4 T 1 SM-6040650-TP

37 40328020 SHUTTLE BEARING RING £ 2 400-06575

38 40322031 SHUTTLE OIL SEAL MiE) 2 400-06576

39 40324010 BEARING AR 2 SB-3080010-0A

40 0 e BEARING e L ARIDEES 2 SB-3080010-0B

S — BEARING VRl K 2 SB-3080010-0C

L BEARING el K 2 SB-3080010-0D

43 40327014 INNER HOOK UPPER SPRING WRIRAY 26 A 1 B1815-210-000

44 403511029 SCREW M2 L=3.5 W2ET 2 SM-6020460-TP

45 e INNER HOOK PRESSER ASM. A, SR 3 1 141-03253

46 0 —————— INNER HOOK PRESSER ASM. B, e R 1 141-03352

47 40318004 INNER HOOK PRESSER ASM. C, FR A i 1 141-03659
3% ———————— DRIVER ASM. PRI 1 400-11512

———————— SHUTTLE DRIVER ASM. R 1 400-14963

50 401513005 SCREW 3/16-28 1.=12. 0 W2AT (1) SS-6121212-TP

51 40118503 SHUTTLE-DRIVER PRI (2)  400-11511
o SHUTTBE-DRIVER 946 4T: (3)  400-10879

@ BOBBIN CASE ASM.  (RACING PREVE) Bk 1 B1828-980-0BB

54 40118004 BOBBIN W 1 138-12102

55 42312018 ORL WICK PERSSER MELd I 400-10473

56 40323004 LOWER SHAFT-GEAR-FELT T (1) 400-10474

57 40108005 THRUST COLLAR ASM DB 1 €S—-080081C-SH

58 201514002 SCREW W2ET 2 151602002

59 41722016 SHUTTLE OIL FELT A e 1 142274101

60 403511028 SCREW M4 1=8 AT 1 S1.-4040891-SC

61 40311016 CABLE CLIP FpL 2k S 2 HX-0015000-0B

62 403511028 SCREW M4 L=8 2R MR ET 2 SL-4040891-SC

63 403s11011 SCREW M5 L=8 THJERRET 1 SM-4050855-SP

64 41736002 TERMINAL MiKEd 1

65 4171100300 OIL TANK ASM. S 4 | ————

66 01 40118501 SHUTTLE WAL 1 400-06580

67 02 40318501 SHUTTLE (H) N 1 ———

———————— SHUBLE (H) WAL 1 —_————

% ———————— BINNCASE ASM. R 1 ———

———————— BOBKIN R0 1 e ——

71 403511030 SHUTTLE-ASM-SCRERW R IR [ 5 H2AT 1 400-10470

72 403514021 SCREW WA 1 SM-8061050-TP

73 403514005 SCREW WRAT 1 HH0282004

74 403514005 SCREW WRAT 1 HH0282004

75 12921005 TUBE EIIES ]

76 12936003 TERMINAL A Sk T —

77 42311002 TERMINAL L whEsLL 1

78 403513011 SCREW WRET 2 ————

79 413530021 SCREW I 24T 2 ————

80 40311031 BED FITTING BASE SIIERA ] ————

NOTE GERE) : 01y +oeeee FOR 1900BS 1900BS & H]
02, wweeee FOR 1900BH 1900BH% 1]


jack
椭圆形

jack
矩形

jack
附注
40118502 change to 40318011

jack
铅笔

jack
铅笔

jack
铅笔

jack
铅笔

jack
铅笔

jack
铅笔

jack
铅笔


5. THREAD TENSION COMPONENTS
E I




e TR A ——  DESCRIPTION A Hle  [E2kgm
(@) (40330023 |@ TENSTON RELEASE SOLENOID HV FALL HLRARRHY 1 SA4855001
2 L02031 BOLT M4X8 12K MAXS 1 017400802
3 02008 WASHER SPRING 2-4 HEHRE 2-4 1 028040246
4 W01001 WASHER PLANT M4 P E M4 2 025040236
5 L02036 BOLT M4X14 2R M4X14 2 017401415
6 N01024 NET 3 M4 INFHIEBRE M4 2 021400306
7 W01001 WASHER PLANT M4 SEHRE M4 1 025040236
8 41722020 SOLENOID CUSHION PR R 2% 1 2 el 1 154599000
9 41712099 SETTING PLATE SOLENOID R e 1 SA6389001
10 000 m——————— ———————
11 40326041 TENTION RELEASE BAR FALRAT 1 -
12 105029 RATAINING RING E4 ik E4 1 048040342
13 W01009 WASHER PLANT M5 FEE M5 1 025050236
14 41727013 SPARING COMPRESSION i 1 SA3348001
15 41711013 SOLENOID COVER FALE W Bk Ab R 1 SA3349002
16 41730012 SHOULDE SCREW 7-3 BUZETT-3 1 SA3306001
17 41722021 0 RING P7 0% EP7 1 081007070
18 01 4013100300 SECOND THREAD TENTION ASM. Je LR AR 1 ——
19 02 4033100500 SECOND THREAD TENTION ASM. Je Lk an el 1 ———
20 40126009 SECOND THREAD TENTION ROD Ko (5 1 B2302-280000
21 401515005 SCREW 9/64-40 L=5.9 124T9/64-40 L=5.9 1 SS$-8090610-SP
22 40103010 THREAD TENTION ROD. LARGH 5K I FEFL 1 B2313-280000
23 40112028 THREAD TENTION DISK PRESSER LAl kY k= 1 B3107-804000
24 40127007 THREAD TAKE-UP SPRING SR aR R 1 B3112-761000
25 m——————— e e
26 40127008 TENTION SPRING EOMALS 1 B3114-232000
217 m———— ———
28 40111004 THREAD TENTION NUT 7K 135 E i 1 B3119-771000
29 40112029 ROTATING STOPPER oAk dlw 1 B3120-125000
30 A40112026 THREAD TENTION DISK K oy [ A 2 B1326-012000
31 40112027 THREAD TENTION DISK PRESSER ik g [ [ e 2 1 B3132-552000
32 40126007 TENTION RELEASE PIN K IR I 1 ——
33 403514016 SCREW M6 X 16 Je L 2% il 5 B ET 1 ——
34 4013100400 FIRT THREAD TENTION ASM. LSAEEE 1
35 40126010 THREAD TENTION ROD K (5 1 B3123-352000
36 401516010 THREAD TENTION NUT VAL S, 1 B3125-012000
37 40112016 THREAD TENTION DISK 7K 77 [ 4 2 B3126-012000
38 40127009 TENTION SPRING T 1 B1115-232000
NOTE GERE) : 01, »=eeer FOR 1900BS 1900BS % H]
02, =eeeee FOR 1900BH 1900BH% F


jack
椭圆形

jack
矩形

jack
附注
40330023 change to 4033002400


19. 20, 48. 49

f_ 18\

- 11 -

BY 2R A

6. THREAD TRIMMER MECHANISM COMPONENTS



g R ANEMEE DESCRIPTION SR g [F2Rgns
1 42310001 THREAD TRIMMER CAM B2 1 400-06711
2 403514017 SCREW BT 2 SM-8050592-TP
3 40328019 WASHER oy 1 WP-0450801-SP
4 403520009 CAM ROLLER SHAFT WEAT 1 400-40256
5 403516005 NUT M4X0. 7 W2 RE 2 NM-6040001-SP
6 40312101 THREAD TRIMMER LINK ASM. TERERL 1 400-06712
7 403520010 HINGE SCREW D=8 H=3.2 HRET 1 SD-0800327-TP
8 403516006 NUT M5 W2 RE 1 NM-6050001-SP
9 40326016 THREAD TRIMMER SHAFT (] 2 A 1 400-06716
10 403514005 SCREW M6 1=8 AT 1 SM-8060812-TP
11 40312089 CONNECTING BAR JURRA 1 400-06717
12 40312090 THREAD-TRIMMER—-SENSOR-SLIT R 1 400-10525
13 403513013 SCREW M4X0.7 L=6 W2AT 1 SM-6040802-TP
(40330022 Q PHOTO SENSOR AR 1 HD-0022300-00
15 S01003 SCREW M4 1=12 A R ] 5 BT 1 S1.-4041291-SC
16 40312091 THREAD-TRIMMER—-SENSOR-BASE AL SR % [ 5 1 400-10526
17 403511027 SCREW AT 2 SM-4040855-SP
18 01 4031501400 NEEDLE PLATE ASM. , A BT ARZH A 1 400-06722
19 02 4031501500 NEEDLE PLATE ASM. , H AR A 1 400-06723
20 03 4031501600 NEEDLE PLATE ASM. . E it 1 400-06724
21 403530004 THREAD CUTTER LEVER SHAFT VLG PEATIEFT (1) B2417-280-000
22 40115002 NEEDLE HOLE GUIDE BT FLAR (1) B2426-280-000
23— NEEDLE HOLE GUIDE AL (1) 141-09607
24— NEEDLE HOLE GUIDE BT FLAR (1) B2426-282-C00
25 401517006 SCREW 3/32-56 1=2.2 JEAS TSR (2)  SS-1060210-TP
26 40315013 NEEDLE PLATE AR (1) 400-06721
27 40119002 FIXING KNIFE [# 72 T A (1) B2424-280-000
28 401511020 SCREW 9/64-40 L=3.5 W2ET (2)  SS-7090410-SP
29 40105003 MOVING KNIFE LINK B )RR (1) B2418-280-000
30 40103009 THREAD CUTTER LEVER RING ) ) EEREIL (1) B2416-280-000
31 4011202000 THREAD CUTTER LEVER ASM. . SMALL B T UK shAF 4 A (1) B2415-280-0A0
32 4011202200 THREAD CUTTER LEVER ASM. ., LARGE ) UK Eh B A (1) B2414-280-0A0
33 401520008 SCREW 11/64-40 L=4.0 WAET11” /64-40. L=4.0 (1) SS-6110430-TP
34 40128008 WASHER Hupg (1) WP-0450846-SP
35 401511021 SCREW 11/64-40 1=7 WRET11” /64-40, =T (1) SS-7110740-TP
36 40128009 MOVING KNIFE WASHER C e (1) B2423-280-00C
37— MOVING KNIFE WASHER A LAk (1) B2423-280-00A
33— MOVING KNIFE WASHER B LRk (1) B2423-280-00B
39— MOVING KNIFE WASHER D LAk (1) B2423-280-00D
0 0 MOVING KNTFE WASHER E 1 T (1) B2423-280-00F
41 40119001 MOVING KNIFE ASM. [Z90] (1) B2421-280-0A0
42 401520007 HINGE SCREW D=5 H=0.9 S s2D=5. 0 H=0.9 (1) SD-0500091-TP
43 403517002 SCREW M4 L=6 EFHOZAT 4 SM-1040650-TP
44 40303019 NEEDLE CAM ROLLER A TRER 1 263-15606
45 0 e NEEDLE CAM ROLLER B Bk 1 263-15705
e — NEEDLE CAM ROLLER C TRER 1 263-15804
T — NEEDLE CAM ROLLER D Rk 1 263-15903
48 04 4231500300 NEEDLE PLATE ASM. M2 A 1
49 0 NEEDLE PLATE ASM. H EIHRZA A 1 ——
NOTE (GERE) : 01y =eeee- FOR 1900BS 1900BS % 1]
02, weeeee FOR 1900BH 1900BHE H
03, =eeeee FOR 1900BM/BF 1900BM/BF 1]
04, weeeee FOR 1906BS 1904BS. 1906BSH]


jack
椭圆形

jack
矩形

jack
附注
40330022 change to 40330048


7.FEED MECHANISM COMPONENTS
B ER A
57 67

-13 -



Fa R e DESCRIPTION LA Hiw  [E24g
1 40333014 X FEED MOTOR XD HE AT 1 400-29901
2 403513016 SCREW M4 L=16 BRAET 2 SM-4041655-SP
3 40325012 X FEED GEAR ﬁ%mﬂ%mﬁ 1 265-01403
4 403514018 SCREW M6X6 2 SM-8060602-TP
5 40333015 Y FEED MOTOR YEEE*EJ#EDJFH 1 400-29902
6 403511015 SCREW M4 L=11 2 SM-6041150-TP
7 40312092 Y- FEED-MOTOR-BASE Y;EEEEHI ER 1 400-10536
8 403s11015 SCREW M4 L=11 24T 2 SM-6041150-TP
9 40325013 Y FEED GEAR Yz kLA 4 1 265-01502
10 403514018 SCREW M6X6 YA L A E AT 2 SM-8060602-TP
11 40325014 CLOTH FEED ARM i [7) fEL5 R AT 1 400-06736
12 40326011 FEED DRIVING ARM SHAFT ﬂléﬁéﬂfﬂa 1 135-16208
13 403514005 SCREW M6X8 24 1 SM-8060812-TP
14 40326020 SLIDE BLOCK STUD 2%19%5;%4’%%& 1 262-23305
15 40309003 SQUARE BLOCK bizasN 1 B1414-232-000
16 403514005 SCREW M6X8 WRET 1 SM-8060812-TP
17 40325016 Y FEED SHAFT Y fi] 32 e A 1 400-06738
18 40303007 BUSHING , REAR e 2 B2509-704-000
19 40304009 Y FEED ARM Y 1 32 ) AR 1 265-00009
20 116514004 SCREW 1/4-40 1=6 BRET 2 SS-8660612-TP
21 401520018 HINGE STUD B 1 135-17404
22 40312093 CLOTH FEED SUPPORT PLAE {45 3 B AR 1 400-06740
23 403511011 SCREW {25 AR IR AT 3 SM-6040650-TP
24 40304010 CLOTH FEED PLATE i 1) ik 4 < 4 1 400-06737
25 40312094 CLOTH FEED PRESSER PLATE (LSS TR 1 400-06739
26 403517002 SCREW M4 L=6 {45 I BB AT 4 SM-1040650-TP
27 40330022 PHOTO SENSOR X I J Y 25 1 HD-0022300-00
28 403511043 SCREW M4X0.7 L=12 X I 6 13 ST 20 1 SL-4041281-SC
29 40312035 SENSOR I NSTALLING BASE X [ N 5% 31 5 A 1 141-11702
30 403511027 SCREW I2ET 2 SM-4040855-SP
31 40312139 CROSSFEED SENSOR SLIT Xl AR 1 141-11504
32 403511011 SCREW M4 L=6 X Il AR EET 1 SM-6040650-TP
70330010 @ PHOTO SENSOR MIEPEIVE 1 HD-0005700-0A
4 403511044 SCREW M3 L=12 Y 1) BN S BRAT 21 A4 1 SL-4031291-SC
35 40312037 SENSOR T NSTALLING BASE MERINESE 1 141-11801
36 403511027 SCREW BET 1 SM-4040855-SP
37 40312036 LENGTHWISE FEED SENSOR SLIT Y [ AR 1 141-36402
38 401511024 SCREW 11/64-40 L=4.3 BRAET 1 SS-6110480-SP
39 40312095 SUPPORT PLATE AR 1 400-39255
40 403513011 SCREW M4X0.7 1=8 3l 2 SM-6040802-TP
FEED BRACKET B ALLAAT 1 400-39013
12 40109004 WORK CLAMP FOOT MOUNTING BASE NER 5 B2549-280-000
43 40126021 BALL REATINER AN ARl 1 B2548-280-000
44 401815007 SCREW 15/64-28 L=4.7 BRAET 1 SS-8150510-TP
45 40128012 WASHER FOR DRIVING ARM O 2 B2557-280-00A
46 0 —————— CRANK SLIDE BLOCK VR 1 B1414232-00A
47— GUIDE ROLLER b 1 B1414232-00B
48 40308010 THRUST COLLAR 4 bl 2 (S-0800881-TP
49 403514019 SCREW M5 L=5 BRAET 4 SM-8050512-TP
50 40328019 WASHER O 4 WP-0450801-SP
51 40312096 LIFTING LEVER RIGHT ETHT CED 1 262-04008
52 40312097 LIFTING LEVER LEFT b (25 1 262-04107
53 40127027 CLOTH PRESSER SPRING EoAS 2 141-05407
54 40126022 SPRING SUSPENSION iy i th 1 135-18501
55 40112051 WORK CLAMP FOOT FACE PLATE ] 5 A 1 135-18808
56 401517007 SCREW 11/64-40 L=8.7 (2] 5 SS-2110930-SP
57 401811021 SCREW 11/64-40 L=7 B2AET 4 SS-7110740-TP
58 40127017 FINGERGUARD AR 1 135-33104
59— FINGERGUARD EiREiEh 1 135-48300
60 401515008 SCREW 1/8-44 1=2.8 WEET1” /8-44, 1=2.8 2 SS-8080310-TP
40116004 Q WORK CLAMP FOOT , RIGHT F LI ) 1 135-18600
40116001 WORK CLAMP FOOT , LEFT F LI () 1 13518709
5 S -—— WORK CLAMP FOOT , RIGHT ) 1 135-48102
64 0000 ————— WORK CLAMP FOOT , LEFT ) I 1 135-48201
65 0 e WORK CLAMP FOOT , RIGHT D JE 1 135-42915
[ — WORK CLAMP FOOT , LEFT (I [ 1 135-43012
67 4031209800 LEVER DRIVING PLATE L ASM. TR (A 1 400-06745
68 4031209900 LEVER DRIVING PLATE R ASM. ETHEAA D 1 400-06747
69 S05030 SCREW M6 L=18 BZETM6X18 1 SM-6061802-TP
70 40128013 WASHER 6. 2X13X1 g 1 WP-0621016-SD
71 40312100 HIDDEN-PLATE 1“%1’”7 i 1 400-10570
72 403511035 SCREW M3 L=5 124 2 SM-5030501-SC
73 01 40315001 FEED PLATE A Jéﬂif)iA ChrvE) 1 141-16107
74 02 40315020 FEED PLATE B ERRB 1 141-16206
75 03 40315012 FEED PLATE C PERIRC JZED 1 135-54803
76 04 40315021 FEED PLATE D ERARD 1 141-16800
78 403513003 SCREW M6 L=10 HZETM6X10 1 SM-3061052-TP
79 40128013 WASHER 6. 2X13X1 g 1 WP-0621016-SD
80 40326021 LIFTING LEVER SHAFT B TR 1 400-39012
81 403513016 SCREW M4 1=20 BRET 2 SM-4042055-SP
82 40328019 WASHER oy 2 WP-0450801-SP
NOTE GERE) 101, «eeeee FOR 1900BS 1900BS% 1]
02, eeoeee FOR 1900BM 1900BM%
03, weeeer FOR 1900BH 1900BH% [
04, eooee FOR 1900BF 1900BF % H


jack
椭圆形

jack
矩形

jack
附注
40330010 change to 40330049

jack
椭圆形

jack
矩形

jack
附注
40301020 change to 40301201

jack
椭圆形

jack
矩形

jack
附注
40116004  change to 810688
40116001  change to 810687


8. PRESSER MECHANISM COMPONENTS
TR (JK-T1904B 7 JK-T1906B & FH#i1F 1)

_15_



¥ JERE AulfES  DESCRIPTION P [
1 42301001 STEPPING CLAMP LIFTER s 7 A I ————_=
2 42326002 ROLLER Sl | ——_——
3 B08010 BEARING & R —
1 42312007 STEPPING CLAMP LIFTER ROD 4 s S AT 1 @ ——
5 42301002 ADJUSTING PLATE F s S AR ]
6 42326003 ROLLER Hha [ ——
7 423516001 T NUT TR R —
8 42328001 WASHER g | —
9 42328002 WASHER g 1| ———
10 423520002 SCREW B AT [
11 42310002 CAM S T ——
12 B09006 BEARING VREF il R —
13 423520003 SCREW i AT | ———_
14 409516018 NUT 11/64 W2REL1/64 R —
15 423520004 SCREW i AT |
16 42312014 CONNECTING BAR TP S P T T —
17 42301003 LOWERING ARM 6 s i Aw AR R —
18 417515011 SCREW M3. 57X12 RETM3. 57X12 R —
19 423520005 SCREW SR EAT | ——_
20 41716001 WORK_CLAMP TR ] e
21 41702018 PRESSER BAR TR AT T
22 42327002 PRESSER BAR SPRING Ji I ——
23 40928021 WASHER P T
24 403514017 SCREW 25T P —
25 403516004 NUT M4 IELRE M4 |
26 B01017 BEARING Bk .
27 $09006 SCREW M4X4 RETMAXA , ————
28 403511027 SCREW R HIZET MAXS A ——
29 41703015 PRESSER BAR BUSH IR B T
30 423530001 SCREW iy BT [ —
31 42327001 SPRING by L
32 40227042 SPRING s T ———
33 124530009 SCREW M3. 5X12 YA HRETM3. 5X12 1
34 403514005 SCREW JZETM6XS L
35 4231200500 PRESSER FOOT WRENCH T R T S A T ——
36 W02008 WASHER FrErE] P ——
37 12411003 PRESSER FOOT WRENCH 3 s JHIAR T L,
38 40326017 CONNECTING SHAFT il A 1
39 42312002 ADJUSTING PLATE HERIT T ——
40 42312012 FOLLOWER ASM L] [ ——
41 42312013 HOOK COVER PUSH SPRING R T —
42 129530003 ADTUSTING SCREW TR FEM14 R —
43 41702017 PRESSER BAR SPRING GUIDE AT 1] 1
44 129516001 NUT T REM1 4 1 ———_
45 42309002 PRESSER BAR CLAMP. JE ST 33k |
6 0000 0 === e T
47 H05003 E-SHAPEDSNAP RING 5 £% 5 R —
48 413511002 SCREW M5X10 AT M5X10 1
49 423520006 SCREW BT BRAT 1
50 403514006 SCREW 24T T —
51 42326004 ROLLER ARy T ———
59 30128006 WASHER EE R —
53 40129001 E-SHAPEDSNAP RING 6 L4 B6 [
54 403514005 SCREW M6X8 IZETMBXS | ——
55 403514005 SCREW i [ —
56 WO2001 WASHER IR I
57 w01009 WASHER - 1| ——
58 42327004 SPRING i 1



9. SENSOR COMPONENTS
LATFRIBLF

JP5 ViR AWfS  DESCRIPTION 4 K & [R2KGh
1 40330036 AT SENSOR CABLE ASM o AR B A 1 400-05729
2 40330037 Y SENSOR CABLE ASM Y [ A% S A FL 4 1 400-05731
4 40330038 X SENSOR CABLE ASM X[ % K 2% Ha 46 1 400-05730
5 40330039 TT SENSOR CABLE ASM BY 2R AR AN FiL S 1 400-05733
6 T T T~ SAFETY SW ASM A TT Rt 1 400-06495
7 40312131 SAFETY SW BASE GAETFRYE 1 400-06496
8 40312132 SAFETY SWITCH ASM AT RE 1 236-38109
9 403520020 SAFETY SW ASM SHAFT A ARAT 1 400-06497
10 40327024 SAFETY SWITCH SPRING YA TF R 1 236-38208
11 40312133 SAFETY SWITCH NUT LA TFRIR 1 236-38406
12 4033003200 SAFETY SW CABLE ASM LA TF RN A 21 1 400-05734
13 403511050 SCREW M2 L=12 BRET 2 SM-4021201-SC
14 40111005 CABLE BAND Eilitd 1 EA-9500B01-00
15 403S11010 SCREW M5 L=8 B2ET 1 SM-4050855-SP
16 4033003300 INT PCB ASM R A 1 400-05664
17 40330034 INT PCB AR 1 400-05660
18 40330035 INT CABLE ASM AR R 1 400-05725
19 413513008 SCREW M4 L=8 WEET 2044 4 SL-4040881-SF
20 40330040 HEAD GROUND CABLE A ASM Hhsk 1 141-15554
21 403511027 SCREW M4 L=8 JRET 1 SM-4040855-SP
22 40111005 CABLE BAND LAy 6 EA-9500B01-00
23 40311023 CABLE BAND 150 Eilitd 3 EA-9500B02-00
24 40311024 CABLE CLIP 3 1 HX-0015000-0K
25 403511027 SCREW M4 1=8 WRET 1 SM-4040855-SP
26 413530007 STUD ENTIBET 4 HX-0033900-00

_17_



10. THREAD STAND COMPONENTS
RIRHAE

1 1013100700 NS S THREAD STAND ASM. 1
e REZE TR SPOOL RETAINER (2)
3 0 eeeeeeae- C SPOOL PIN (2)
e KR SPOOL REST CUSHION (2)
5 0 memeee-e- it SPOOL REST (2)
6 - -- WEET SCREW M6 L=16 (2)
T eeeeeaa- ok 20 R 2 3 THREAD GUIDE ARM JOINT (2)
8  eeeeeaaa- LY S x £ SPOOL REST ROD RUBBER CAP (1)
9 eeeeeaa- s SPOOL REST ARM (2)

100 eee-e-- REHE 1 SPOOL REST ROD, UPPER (1)

1 -------: TREREL SPOOL REST ROD JOINT (N

12 - $BA4T SCREW M5 L=14 (2)

13 eeeeeea- 15! NUT M5 (2)

14 eeeeeeea- R PG 2 SPOOL REST ROD, LOWER (D

15  eeemeeea- e THREAD GUIDE (2)

16 <--------- P SPRING WASHER (2)

17 e iz NUT M5 (2)

18 e o3 NUT M16X1.5 (1)

19  meeeeaaa- Hp WASHER 17X30X2.6 (2)



11. TABLE STAND COMPONENTS (JT-K44)
BARPLEEEAE




I WS DESCRIPTION s il KRGS

1 40332002 TABLE G 1 400-06836

2 T o WOOD SCREW D=5.1 L=32 ERE +4 B SK-3515201-5E
3 T T-STAND COMPL SURZLIE : 1518005

4« T UPPER STAND ASM., RIGHT A S LS4 1 14118152

5 TTTo- STAND ASM. , RIGHT A LIRS oY) lel1ain]

6 - UPPER STAND ASM., LEFT T S E SR (1) B8101-210-MB
7 Tt STAND ASM., LEFT FE ST 4 (1> B8105-210-AAA
s T STAND STDE SUPPORT SR M 111-58300

9 T STAND STDE SUPPORT S ¥ 111-58409

o T RUBBER CAP EAEE (O 11158607
T NUT 2 B} (2> 170-07402

2 T UPPER STAND PLATE T AR (2 111-58516

B T WASHER HEXAGONAL BOLT 4T (12)  SL-9082091-SE
“ T Z-STAND PEDAL ASM BERALF (1 138-17754

5 0 T - PEDAL SHAFT BRACKET B4 (2)  111-59001

6 T - PEDAL CONNECTING ROD BHRE R (O B8153-771-000
1w T PEDAL BUSHING AR At (2 D8113-555-B00
s T PEDAL ADJUSTING PLATE AR (O GPF-06080000
9 T - PEDAL ASM. PR @) GPF-060600A0
20 0 T T SCREW M6 L=12 IRETME X 12 (2) SM-9061203-SE
21 T T - WASHER 6.7X13X1 R (2 WP-0671016-SE
92 T SPRING WASHER 6.2X 11.4X1.2 ST (2> W5-0021210-KR
93 - SCREW M8 1=20 UZETM8 X 20 (2> SM-9082023-SE
o WASHER 8.7X 18X 1.6 £ 4 WP-0871602-SE
25 T - SPRING WASHER 8.6X15X1.4 PRSI T (2) WS-0861410-KR
% - - NUT M8 g i} (2)  NM-6080721-SE
27 T T ADJUSTING SCREW ASM. WITH CAP HER T IRET 4 B8108-555-0A0
28 0 T T NUT M12 IREEM12 4) NM-6120001-SE
e WASHER M12 o “) WP-1302501-SE
50 0~ - SPRING WASHER 12.5X21.5X3 S (G WS-123010-KN
N DRAWER it 1 111-55108

32 T - DRAWER SUPPORT i 322 2 111-55207
33— DRAWER STOPPER SRR ! D204-555-D00
7 A WOOD SCREW D=3.1 L=16 AT 6 SE-3511601-58



12. CONTROL BOX COMPONENTS
EREXER



jack
椭圆形

jack
椭圆形

jack
线条

jack
线条


PSR ARfS DESCRIPTION L G TR
1 - CONTROL BOX BASE COVER. JERAR 1 -
2 T CONTROL BOX FRONT COVER. GIE 1 T
@ @ STEP DRIVER SRR L
4 - CONTROL BOX LEFT COVER. itk 13 1 -
5 T CONTROL BOX FITTING PLATE A 22 R 1 T
6 40330043 FAN MOTOR ASS’Y AU 1 T
7 T CONTROL BOX BACK COVER. Jii wi bR 1 .
8 T CONTROL BOX RIGHT COVER. Ai wi bR 1 -
9 4033104400 CONTROL BOX ASM. HLARAR AL (i) 1 T
10 4033104500 CONTROL BOX ASM. HLAEAR AL G 1 c T
11 4233100400 CONTROL BOX ASM. HLARAR AL (XU 1 D
a» @ PEDAL SENSOR ASM B e TR SR 2L (L) 1 T
13 - PEDAL INTERFACE BOARD I A 1A 1 D
14 T SCREW WRAT 3 -
15 T PEDAL SENSOR BASE I A AL SRR U 1 T
16 T SCREW BT 3 T
R PEDAL LEVER P 1 T
T SPRING P 1 T

4033003100
I 40330042

PEDAL SENSOR ASM
SYSTEM BOARD

IR A S A 21 A L)
TR

0[O



jack
椭圆形

jack
矩形

jack
附注
4033003000 change to 809821

jack
椭圆形

jack
矩形

jack
附注
4033003100 change to 809794

jack
椭圆形

jack
矩形

jack
附注
40330041 change to 810521

jack
椭圆形

jack
矩形

jack
附注
40330042 change to 810363


13. OPERATION PANEL COMPONENTS



jack
椭圆形


Jrs R AEES DESCRIPTION 44 Fk R [

1 4033002800 OPERATION BOX A ASM. SRR 411 (H2c)  —

L PANEL PCB ASS’Y AR L AR I

3 SCREW M3X11 25T M3X10 1 SL-4031081-SC

e OPERATION BOX FRONT CASE BAF IR T o I

5 0 OPERATION BOX REAR CASE FRAE TS 1

6 OPERATION PANEL SHEET AR AR I

T PANEL PCB HOLDER PLATE R momL s I

8 CABLE BAND Lt 1 EA-9500B01-00

9 SCREW M3X10 25T M3X10 1 SL-4031081-SC

0 OPERATION BOX FITTING PLATE A TR I 2 G e 1

m SCREW MAX16 HRET MAXL6 1 SL-4041691-SC

2z WOOD SCREW D=3.8 L=12 ARARET 1 SK-3382001-SE
@ @()PERATION BOX A ASM. AT 1 L) 1

14 40330030 SWITCH LT 6 1

T ACCESSORIE PARTS A ASM. JEFFALT 1 —

16 505035 WOOD SCREW N 7T

17 4133102000 CONNECTING ROD ASM T IEAT I

18 401530019 BOLT WRAE 2

19 403813020 SCREW HRET 1

20 01018 WASHER )y M8 2

21 40128029 SPRING WASHER , M8 FATEELEB. 2X15. 4X2 3

22 401816018 NUT M8 I} M8 2

23 01018 WASHER, 8. 4X17. 4X1. 6 )y 8.4X17.4X1. 6 1

24 40311014 CORD STAPLE %k 2

25 40511001 CABLE CLAMP 2 3

26 40311016 CABLE CLAMP 4k 2

21 OPERATION BOX FRONT CASE S T T I

28 0 PANEL PCB ASS’Y IS HL AR I

29 OPERATION BOX REAR CASE AR IR 5 i I

0 OPERATION BOX FITTING PLATE AR TR I 2 g e 1



jack
椭圆形

jack
矩形

jack
附注
4033002900 change to 810069


14 . WIRING DLAGRAM

HLZRE I P

G000SZHOA8S8-HA
1 B H 47 0

¢000SCHOA8S8-HA
1B B A

£000SZHOAES8-HA
B 4 X

000-0€80-080NS
WHE

S8YYYy-Mdr
Vrw g

5-SS
XN HF 2=

AS-YZLL0¥LI
B 1 0

NS-8ZS0Y LI
BN TR 6

AG-VZLL0M LI
B I THA

AG-8Z50¥ LI
BEXN ETIX

; L2044

4600 B M 5

de

A0ZZOV
\\¢°MMT|+ILQ e
L-Z2LH 1-G90H N

¥HE®

X-20102-0
B %

|
1| BEsEEs
L “ 40 akioos
=
“ ST020 WiEStE
|
_ [e— ]
“ LLL0ZD)
_U I w 50298
“ 21020 WO F e
1 o B ey
1 [Fozo 7
i W B 15020 |5 1x
|
! i«
T d6
|
“ X
| LE0DS
| %
|
|
G’ a } m ol | kon
031 1 Oix 2620
¢020S 7120 01X
wnssHeu| | []
|
dz ¥ 1
1-8500 ==l “ ®
|
|
| &
|
|
|
52800 [sz0z0 o —+ + di€
1 1-1+0a
EE.|7T| dr |z £2029) “ 6X
s v20z0 |
|
M—r—r— b A S 3
1-5500 =05
8200 055

7
¢-0800

X-¥i0¢-d
e S )

1
1
I
1
ooo| |
1
1
1
I

_25_



15. ACCESSORIE PART COMPONENTS
W3 4

g

=

26~28

—
N

X
N

13




F5

A

alia

AR

[FI K% 5

DESCRIPTION &

1 40131017 HEAD-COVER MLk 1 B9118-232-000
2 T T T ACCESSORIE BAG 48 1 229-32800

- SAFETY PLATE ASM 4 g 1 400-06484

4 40312127 SAFETY PLATE BASE 5747 5 2R AR 1) 400-51987

5 40911006 SAFETY PLATE Bk 1) B3120-372-000
6 403511051 SCREW M4 L=6 () ) SM-4040655-SP
7 403511027 SCREW WRET (1) SM-4040855-SP
8 40928002 WASHER 4.5X10X0.8 g @) WP-0450801-SD
10 40328039 SPRING WASHER 6.1X12.2X1.5 B 4 WS-0610002-KN
11 40322032 BED-HINGE-RUBBER e E 2 400-16195

13 11411029 GREA SE-B-TUBE T 1 400-13640

14 NO01007 NUT M6 W 8 NM-6060001-SC
15 40128013 WASHER L 4 WP-0651646-SC
16 403510010 BOLT M6 L=60 I 4 SM-6066002-TN
17 40311002 HEAD SUPPORT BAR WUk 4k 1 141-01208

18 20131038 OILER (CONTAINING) ik 1 B9121-220-0A0
19 40311011 OIL CAN [ b v 1 B9121-012-000
20 40311010 OIL MANAGEMENT ik 1 B8202-205-000
21 403830015 WOOD SCREW D=3.1 L=16 ABRET 4 SK-3311601-SE
22 10131002 SCREW DRIVER, IARGE Kigez J) 1 229-33006

23 10131003 SCREW DRIVER, MIDDLE g ss ] 1 229-33105

24 10131004 SCREW DRIVER, SMALL INIELL ) 1 229-33204

25 40931025 WRENCH (9X10) wF 1 B9113-012-000
26 30131010 HEXAGONAL WRENGH, SMALL /N AHIRT 1 B9140-372-000
27 20131047 HEXAGONAL WRENGH, LARGE  KWAHAIRT 1 B9141-372-000
28 30131012 HEXAGONAL SRANNER h NIRRT 1 GCT-02906000
29 40117001 NEEDLE DPX5# 16-2 HUEIDPX5 #16 4 MDP-500B1402
3 T T T T NEEDLE DPX17#21-2 HUEFDPX17 #21 4 MDP-170B2102
) NEEDLE DPX5# 11-2 HUEFDPx5 #11 4 MDP-500B1102
32 40322033 FRAME-SUPPORT-RUBBER 7 2 400-16194

33 40118004 BOBBIN L 3 138-12102

34 403510010 BOLT M6 L=60 I 1 SM-6066002-TN
35 NO01007 NUT M6 SN 1 NM-6060001-SC
36 40128013 WASHER O 1 WP-0651646-SC
42 40312001 BED HINGE &R 2 B1111-210-D00
43 40322003 HINGE RUBBER BB RAR I3 2 B1115-210-D00
44 20131037 OILER (CONTAINING) MG 1 ===
45 40312320 SUPPORT  PLATE &AM 9

—-97 -



20. EXCLUSIVE PARTS FOR JK-T1903B(1)

441

7]
H

JK-T1903B % /1]




35 iR ARHS DESCRIPTION A Jiif, EEY k=3

1 4053800200 THREAD TAKE UP B COMPL. PeL AT 414 1 400-06923

2 T - - - - THREAD TAKE UP LEVER B ASM. PR AT 411 (1) 400-06924

3 40338003 THREAD TAKE UP LEVER PR AT (1) 400-06925

4 40313008 THREAD PASS BUSH JURZ g (1) B1908-505-000
5 40324005 BEARING Ak (2) SB-1080022-00
6 40324006 BEARING K (1) SB-1040016-00
T T NEEDLE BAR CRANK ROD ASM. %P4 (1 400-06534

8 40305011 NEEDLE BAR CRANK ROD EFAFIERT (D 400-06535

9 40324007 BEARING JEAT K (1) SB-1080023-00
10 40303014 NEEDLE BAR CRANK ROD METAL %145 1) 228-91006

11 40305012 THREAD TAKE UP CRANK I T 1) 400-06532

12 40504004 NEEDLE ROD CRANK Pk i (1) 400-06926

13 403530011 LEFT SCREW WRET (1) B1903-552-000
14 40313009 THREAD GUIDE Fidsk 1 400-06525

15 40517001 NEEDLE DPX17 # 14 HLEDPx17#14 1 MDP-170B1400
16 S05030 SCREW WA 1 SM-6061802-TP
17 40504005 CONNECTING ARM A7 1 400-11949

18 40503001 STOP MOTION TRIPPING LEVER OAM % 4 1 B2619-372-000
19 40528001 HOOK SHAFT WASHER B 1 B1853-512-00E
20 405520001 HINGE SCREW D=7.94 H=12.7 ECBEIRET 1 SD-0791271-SP
21 40512014 WIPER-CONNECTING-PLATE PR IERAIR 1 400-06937

22 4051201500 WIPER ASM FIRAT LT 1 400-33047

23 405511007 SCREW3/32-56 L=2.8 12223/32-56 L=2.8 2 $S-5060310-SP
24 40527014 WIPER THREAD CATCH SPRING £ A 1 400-09860

25 40318004 INNER HOOK PRESSER ASM., C K& 1 141-03352

26 40118501 SHUTTLE éin 1 400-06580

27 4051500300 NEEDLE PLATE ASM., M BB 1 400-06725

2 0 - === NEEDLE PLATE ASM., K EFRR 4L 1 400-06726

29 40315013 NEEDLE PLATE R (1) 400-06721

30 40515001 GUIDE ANEFRR (D MAZ-15801000
T - - - - - - GUIDE INEFRR (1) MAZ-15601000
32 40119002 FIXING KNIFE [ 5 JJ (1) B2424-280-000
33 40119001 MOVING KNIFE ASM. 7] (1) B2421-280-0A0
34 40105003 MOVING KNIFE LINK e VAT (1) B2418-280-000
35 40103009 THREAD CUTTER LEVER RING B ERER 1) B2416-280-000
36 4011202000 THREAD CUTTER LEVER ASM. ,SM # JJ g &4 {2 ) B2415-280-0A0
37 4011202200 THREAD CUTTER LEVER ASM. ,LA % iR ah 440 ) B2414-280-0A0
38 403530004 THREAD CUTTER LEVER SHAFT )4 iT 424 (1) B2417-280-000
39 401817006 SCREW 3/32-56 L=2.2 TR DS IRET () SS-1060210-TP
40 401520007 HINGE SCREW D=5 H=0.9 & i242D=5.0 H=0.9 1) SD-0500091-TP
41 401511021 SCREW 11/64-40 L=7 125117 /64-40. L=7 1) SS-7110740-TP
42 401520008 SCREW 11/64-40 L=4.0 I2ET117 /64-40 1) SS-6110430-TP
43 401511020 SCREW 9/64-40 L=3.5 WRET (2) SS-7090410-SP
44 40128009 MOVING KNIFE WASHER A ) JH 1) B2423-280-00A
45 - - MOVING KNIFE WASHERB LEPAETL €)) B2423-280-00B
»® - - MOVING KNIFE WASHER C PRI m B2423-280-00C
47 o= MOVING KNIFE WASHER D LE 1) B2423-280-00D
48 0 - --- - MOVING KNIFE WASHER E Lk (6] B2423-280-00E
49 40128008 WASHER El] (1) WP-0450846-SP
50 301811014 SCREW SEHIZAT 1 SM=6030500-SN
51 40108011 RETAINING RING 4.7 B3 1 RC-0470611-KP
52 403520016 HINGE SCREW D=6.35 H=2.1 12ET 1 SD-0640216-TP
53 403817002 SCREW M4 L=6 EFRRIRET 4 SM-1040650-TP
54 40510001 COUNTER-WEIGHT-B EFAF i 1 400-10429

- 29—



/,

d>—ds 5\
}, Q.l@%g@%b

wn

21. EXCLUSIVE PARTS FORJK-T1903B(2)
JK-T1903B% A 3p 42

—30—



F5 e s, BN i el DESCRIPTION SR e EEY k=)
1 40504002 CLOTH FEED PLATE HLeh g JE AL 1 141-45106

2 40512017 CROTH FEED PRESSER PLATE B LS AR 1 400-06935

3 40527015 VERTICAL FEED SHAFT SPRING i 1 141-48407

4 T T T VERY SMALL CLAMP MECHANISM ASM. BV EEREE 1 141-45858

5 T T T 7 MEDIUM CLAMP MECHANISM ASM. I ZE A 1 141-45650

6 40512005 PICK-UP INSTALING BASE JUBR TR B (1) 141-46104

7 40512004 PICK-UP FOOTINSTALING BASE JTBIEE TR A (1) 141-46203

8 40509003 PICK-UP FOOTINSTALING BASE GHE (1 141-46302

9 40501004 BUTTON CLAMP SLIDE PR (1) B2552-372-000
10 40527010 BUTTON CLAMP JAW LEVER SPRING L (1) MAZ-15513000
11 40512006 SUPPORT PLATE LR (1 MAZ-15514000
12 40509002 SLIDE BLOCK Egs (1) MAZ-15515000
13 405530001 STATIONING BLOCK SHAFT [Yis (1) 135-40901

14 40512010 PRESSER PLATE LR (1) 141-46401

5 T T T T MIDDLE CLAMP JAW LEVER ASM.,R A YTV 26 1) (1) 141-49058

16 40516001 MIDDLE CLAMP JAW LEVER ,R A7 T (1) MAZ-15507000
17 40527002 SPRING, RIGHT iS¢ (1 MAZ-15509000
18 405511003 SCREW 9/64-40 1=3.5 WRET (1) SS-7090410-SP
19 40516002 PLATE L, R A5 R 1) 141-49009

20 201517001 SCREW 3/32-56 L=3 JRET (1) SS—-2060310-SP
21 T T T T T MIDDLE CLAMP JAW LEVER ASM.,L e R 2 A 1) 141-49157

22 40516003 MIDDLE CLAMP JAW LEVER ,L JE T (1) MAZ-15508000
23 40527003 SPRING, LEFT TR R (1) MAZ-15510000
24 405511003 SCREW 9/64-40 1=3.5 1ET (1) SS-7090410-SP
25 40516004 PLATE L, L iR (1) 141-49108

26 201517001 SCREW 3/32-56 L=3 1ET (1) $S-2060310-SP
2 T T T T EXTRA SMALL CLAMP LEVER ASM., R A YV 28 1 (1) MAZ-158070BB
2 0 T T T T T EXTRA SMALL CLAMP LEVER ASM.,R F T 1) MAZ-158070AB
29 T 7T T TT SPRING, RIGHT FEFAR (1) MAZ-15809000
30 0 T T T T SCREW 9/64-40 1=3.5 AT (1) SS-7090410-SP
) EXTRA SMALL CLAMP LEVER ASM.,L TV 4L (1) MAZ-158080BB
2 T T T T EXTRA SMALL CLAMP LEVER ASM.,L 7o T (1) MAZ-158080AB
33 T SPRING, LEFT JR R (D MAZ-15810000
Y SCREW 9/64-40 1=3.5 1A (1) SS-7090410-SP
35 40527016 FINGER GUARD T (1) D3130-MIY-C00
36 40526001 INSTALLING SHAFT TR (1) 141-41402

37 40912003 SNAP FASTENER CLAMP STOP LEVER RE SR (1) B2548-372-000
38 409520003 CLAMP SCREW A FRREIZATA (1) B2549-372-000
39 405520006 NUT 2 R} (1) B2553-372-000
40 405520007 BUTTON CLAMP STOP PIN 24T (2) B2560-372-000
41 405520005 HINGE SCREW D=6. 35 H=3.9 14T (2) SD-0640391-TP
42 409520002 HINGE SCREW D=5.5 H=1.8 15T (1) SD-0550181-SP
43 405520004 HINGE SCREW D=5.5 H=3 WRET (1) SD-0550301-SP
44 409512001 SCREW 3/16-32 L=13.5 JRET (2) SS-9621413-SP
45 405512001 SCREW 11/64-40 =4 IZET (2) SS-9110460-CP
46 401516002 NUT 15/64-28 PR EE (1 NS-6150310-SP
47 H03006 E-RING 7 S (2) RE-0700000-K0
48 w01013 WASHER 5X10. 5X1 P (2) WP-0501016-SD
49 H05007 SNAP RING, FOR CONNECTING ROD S (1) D2548-232-D00
50 40515004 PRESSURE PLATE R 1 MAZ-15502000
51 40515005 PRESSURE PLATE IEEHR 1 MAZ-15602000
52 405512003 SCREW 11/64-40 L=5.3 YRET 1 $S-9110543-CP
53 Wo01013 WASHER 5X10. 5X1 - 1 WP-0501016-SD
54 405516001 THREAD TENSION NUT JRE 2 B3125-012-000
55 40503002 SLEEVE [IES 1 D2527-232-D00
56 405530004 ADJUSTING SHAFT HERVE Y 1 141-46906

57 40527005 PRESSURE SPRING G 1 138-12003

58 40512007 ACCEPT PLATE, UPPER LR 1 138-11906

59 403513011 SCREW 12ET 2 SM-5040855-SN
60 40512008 MOVING PLATE BT IR 1 MAZ-15516000
61 405512002 SCREW 15/64-28 L=11 JRET 2 $S-9151120-CP
62 40128014 WASHER 6. 1X15. 2X2. 5 P 2 WP-0612516-SD
65 405515001 SCREW 9/64-40 L=3.5 25T P

- 31 -



22. ACCESSORIES PARTS FOR JK-T1903B

B

JK-T1903B}i4

_32_



35 R ARHES DESCRIPTION A e EEY k=3
T T NEEDLEDPx5#14-2 HLEIDPx5%14-2 4 MDP-500B1402
2 - NEEDLEDPx5%16-2 HLEFDPX5516-2 4 MDP-500B1602
3 s NEEDLEDPx17#21-2 HLEFDPx17#21-2 4 MDP-170B2102
4 40517001 NEEDLEDPx17#14-2 HLEFDPx17#14-2 4 MDP-170B1402
11 4091100100 BUTTON TRAY ASM I 1 178-48458
12 300941 BUTTON TRAY BASE 2101 [ 1 400-33635
13 $10009 SCREW M6 L=12 IZATM6X 12 1 SM-6061202-TP
14 S05035 WOODSCREW D=4. 1 L=12 N ¥ 2 SK-3412001-SE
5 == BUTTON RISING BAR ASM. KA SR 2L A 1 141-46757
16 W01002 WASHER 3. 7X8X0. 3 #4JE]3. 7X8X0. 3 (2) WP-0370316-SD
17 405811008 SCREW 3/16-32 L=6.5 1247 3/16-32 1=6. 5 1) $S-9090813-TP
18 40512020 INSTALLING BASE LR (1) 141-46807
19 40527017 BUTTON RISING BAR EIEIE Y=Y (1) 141-46708
20 301511014 SCREW 1/8-44 1=2.9 125T1/8-44 1.=2.9 1) SS-6080340-SP
21 40128021 WASHER 3. 7X8X0. 3 4483, 7X8X0. 3 (2) WP-0370316-SD

- 33—



23. ACCESSORIES PARTS FOR JK-T1904B AND 1906B
JK-T1904B 0 JK-T1906B & F3 #1142

T

! /
5 //—1906Aﬂa

_34_




o iR AEEE DESCRIPTION P i M EEg
1 403513001 SCREWM4 X 6 BZETM4AX 6 1 400-06711
2 W02002 WASHER SPRING PR 2 SM-8050592-TP
3 42316001 WORK CLAMP FOOT , LEFT 7 JEs A8 1 WP-0450801-SP
4 42316002 WORK CLAMP FOOT , RIGHT A s S48 1 HD-0022300-00
5 42316003 WORK CLAMP FOOT JEJEIR 1 -
6 42315002 FEED PLATE JE R 1 400-40256
7 417515003 SCREW M4 X 12 PEETMA X 12 1 400-06712
8 42312021 AUXILIARY PLATE Al AR 1 SD-0800327-TP
9 42312020 AUXILIARY PLATE BRACKET A B AR S 48 1 400-10525
10 41722010 AUXILIARY PLATE CUSHION G L 1 NM-6050001-SP
11 N01015 CONNECTING BAR 2R} 1 400-06717
12 s05004 SCREW M5X 15 BEATM5 X 14 1 400-06716
13 W01013 WASHER SR 1 SM-8060812-TP
14 W02001 WASHER SPRING PRER 1 SM-6040802-TP
15 40316034 WORK CLAMP FOOT , LEFT R S48 1 - -
16 40316033 WORK CLAMP FOOT , RIGHT A s 1 42 1 -
17 409514002 ADJUSTING SCREW P TRET 1 T
18 40316031 WORK CLAMP FOOT JR AR 1 -
19 40315022 FEED PLATE LR 1 T
20 40315023 FEED PLATE LR 1 -




24. EXCLUSIVE PARTS FOR 1903BSK

1903BSK% H

f

il




e R S VANGI N e DESCRIPTION LS H RESIES
1 405511008 SCREW AT 3
2 40928005 WASHER Y 5 e
3 40512201 AUXILIARY PLATE SR T
4 40512212 ADJUST THE WRENCH INSTALLATION PLATE PR T e 1
5 40516202 THE LEFT FOOT Ji T
6 40516201 THE RIGHT FOOT A FE .
7 40501202 THE NATLCATCHER CONNECTOR [AEESS8 |
8 405511202 SCREW 3/16-32 L=6.5 12473/16-32 L=6.5 R —

10 403511010 SCREW W4T T

mn SCREW 3] |

12 40912003 TOGGLE CLAMP STOP LEVER FHAT BT R —

13 40501004 BUTTON CONTROL BOARD FATT R R —

14-16 413830007 POSITIONING SCREW SERTIEAT 4

15 40512010 MOUNTING PLATE LA T

17 40527016 HAND MACHINE P .

18 4051601300 TOGGLE CLAMP COMPONENT AR ZHAE T

19 405511201 SCREW 124 D

20 40527008 THE LEFT PRESSURE SPRING PLATE LR 1 e

21 405530004 ADJUST THE STUD AT 2

2 SCREW 15%] 2

23 40516002 THE LEFT PRESSURE PLATE 77 HORR T —

24 40516202 THE LEFT FOOT JE R T

25 405520007 BOLT 2 D

26 40527009 THE RIGHT PRESSURE SPRING PLATE T R R —

27 40516004 THE RIGHT PRESSURE PLATE T kR R —

28 40516202 THE RIGHT FOOT 1 R T

29 409520003 SCREW BRAEMRET 1 B2549-372-000

30 405511201 SCREW 124 T

31 40528201 WASHER o T

32 405520006 NUT 453 1

33 40512203 ADJUST THE EXTENDED BOARD AT IAR 1

34 40501004 ADJUST BOARD AR T

35 405520001 HINGE SCREW AR T

% 00 SCREW 124 P

37 403513003 FEED PLATE SCREW M6X10 LR IZETME X 10 S —

38 40128013 THE GASKET B S —

39 40515201 FEED PLATE SRR T —

40 0 LEFT TO GRASP ARM COMPONENTS eI AL 1

S RIGHT TO GRASP ARM COMPONENTS ATV AL1F L

42 40326023 LOCATING PIN SE AR 0

43 40301201 SUPPLY FRAME ity T

44 40338004 THREAD TAKE UP LEVER PRLAT T

45 40303028 THE THREAD TAKE-UP PREAT L 22 R —




	目录
	组合 1
	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	30
	31
	32
	33
	34
	35

	空白页面
	空白页面
	未标题
	复件
	Model
	Layout1
	Layout2

	未标题


1900BSK & F 14






P55 TR Adtts SR &
1 405511008 BRET 3
2 40928005 gnlic] 5
3 40512201 T B 1
4 40512212 TR T2 R 1
5 40516202 iyl 1
6 40516201 A7 s JH 1
7 40501202 KB EZS 1
8 405511202 PEET 3/16-32 1=6.5 2

10 409520002 BRET 1
11 409520003 BRET 1
12 40912003 EA 1B 1
13 40501004 EHFTR AR 1
14-16 413530007 SE N IRET 4
17 40527016 P Fis 1
18 40512010 G 1
19 405511201 BRET 2
20 40527008 e R ER 1
21 405530004 T RRAT 2
22 201517001 BRET 2
23 40516002 e OB 1
24 40516202 iyl 1
25 405520007 A 2
26 40527009 A R R 1
27 40516004 A B 1
28 40516202 yEpi il 1
29 409520003 BRET 1
30 BRET 1
31 40528201 o 1
32 405520006 R R] 1
33 IR 1
34 40501004 VEREET 1
35 405520001 EBENRET 1
36 BRET 2
37 403513002 LB RE] M6%10 1
38 40128013 gl 1
39 JeYVE A 1
40 VS 1








